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1.000 GHz 2,550 GHz 1.000 MHz 2.54709 GHz -51.86 dBm -26.86 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.54942 GHz -51.71 dBm -26.71 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.65322 GHz -49.21 dém -24.21 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.65052 GHz -49.48 dBm -24.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87627 GHz -46.52 dBm -21.58 dB 3.000 GHz | 7.000 GHz 1.000 MHz 6.95376 GHz -46.63 dBm -21.63 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.15889 GHz -49.51 dBm -24.51 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.16039 GHz -49.68 dBm -24.68 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.94726 GHz -48.09 dBm -23.09 db 10.000 GHz 14.000 GHz 1.000 MHz 13.48431 GHz -48.43 dém -23.43 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.33946 GHz -47.28 dém -22.28 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.34046 GHz -47.21 dBm -22.21 de
18.000 GHz 27.000 GHz 1.000 MHz 19.91364 GHz -46.12 dBm -21.12 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.80415 GHz -46.09 dBm -21.09 dB
)il ] Ready [ Y i ) Ready " y
Date: 28.DEC.2018 18:23:28 Date: 28 DEC.2018 18:24:58
Spectrum o
Ref Level 0.00 dem Offset 7.72 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 dBmE—$RURIOUS | INE—ABS| nABS
-20 d
SPURIOUS_LINE_ABS_
ol . VLY
— A
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 941.10195 MHz -51.53 dém -26.53 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.52695 GHz -46.64 dBm -21.64 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64657 GHz -46.17 dBm -21.17 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87727 GHz -46.56 dBm -21.56 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.17739 GHz -49.61 dém -24.61 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.45132 GHz -48.30 dém -23.30 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.33346 GHz -46.96 dBm -21.96 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.92964 GHz -46.31 dBm -21.31 dB
- —
L T 1] Ready CHRRNNERD W J

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID : 2AFZZ-XMSF1G

Page Number 1 A441 of A452
Report Issued Date : Jan. 17, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No.

FG8N2303B

LTE Band 38 / 15MHz+15MHz

16QAM

Lowest Channel

Middle Channel

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 7.72 dB

Mode Auto Sweep

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

oOffset 7.72 dB

Mode Auto Sweep

Date: 28.DEC.2018 18:33.07

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
_10 dBTE—$RURIOUSINE—ABS n _10 dBME—BRURICUS | INE—ABS n
-20d -20d
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-40 dem
_— Pl A e o Y AP A
-60 d
-70d
-80 dem
-90 di
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 970.67216 MHz -51.39 dém -26.39 dB 30.000 MHz 1.000 GHz 1.000 MHz 970.67216 MHz -51.07 dBm -26.07 dB
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Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0026
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0009

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0029
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0007
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0016
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0031
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0017
40 Normal Voltage 0.0061
30 Normal Voltage 0.0080
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0072
-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0057
-30 Normal Voltage 0.0085
20 Maximum Voltage 0.0054
20 Normal Voltage 0.0071
20 Battery End Point 0.0002

Note: Normal Voltage =3.85V. ; Battery End Point (BEP) =3.7V. ; Maximum Voltage =4.4V.
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Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0027
40 Normal Voltage 0.0004
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0018

-10 Normal Voltage 0.0000 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0018
20 Battery End Point 0.0002

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0081
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0076
0 Normal Voltage 0.0066

-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0090
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0082
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0001
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0022

-10 Normal Voltage 0.0025 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0025
20 Battery End Point 0.0003

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Note:

1. Antenna 1 is Bottom Antenna, Antenna 2 is Top Antenna. The Top Antenna and Bottom Antenna can’t
transmit simultaneously.

2. Pre-scan was performed with Antl and Ant2, only the worst cases are reported.

LTE Band 2/ 20MHz / QPSK for Ant 1

Frequency EIRP Limit O_ve_r S.G. TX Cable X Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HV)
(dB) (dBm) (dB) (dBi)
3741 -58.59 -13 -45.59 -70.85 2.641 14.90 H
5613 -54.97 -13 -41.97 -66.83 2.94 14.80 H
Middle 7488 -52.04 -13 -39.04 -61.81 3.39 13.16 H
3741 -58.69 -13 -45.69 -70.95 2.64 14.90 \%
5613 -54.12 -13 -41.12 -65.98 2.94 14.80 V
7488 -51.58 -13 -38.58 -61.35 3.39 13.16 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 20MHz / QPSK for Ant 1
Frequency EIRP Limit O."e.r S:G. TX Cable ik Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3447 -62.10 -13 -49.10 -72.84 2.604 13.34 H
5172 -51.26 -13 -38.26 -61.77 3.011 13.52 H
Middle 6900 -54.46 -13 -41.46 -64.66 3.271 13.47 H
3447 -62.09 -13 -49.09 -72.83 2.604 13.34 V
5172 -55.24 -13 -42.24 -65.75 3.011 13.52 V
6900 -53.99 -13 -40.99 -64.19 3.271 13.47 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK for Ant 2
Frequency EIRP Limit O_ve_r SG. TX Cable X Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1664 -58.19 -13 -45.19 -67.31 1.58 10.70 H
2496 -61.72 -13 -48.72 -72.12 2.102 12.50 H
Middle 3330 -62.06 -13 -49.06 -73.10 2.856 13.90 H
1664 -61.44 -13 -48.44 -70.56 1.58 10.70 Vv
2496.27 -61.30 -13 -48.30 -71.70 2.10 12.50 \%
3330 -62.17 -13 -49.17 -73.21 2.86 13.90 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 7 / 20MHz / QPSK for Ant 1

Frequency EIRP Limit Qvgr SG. TX Cable ik Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
5052 -54.30 -25 -29.30 -64.51 3.03 13.24 H
7580 -56.14 -25 -31.14 -65.59 3.56 13.01 H
Middle 10100 -55.69 -25 -30.69 -65.21 3.92 13.44 H
5052 -55.41 -25 -30.41 -65.62 3.03 13.24 V
7576 -45.95 -25 -20.95 -55.40 3.56 13.01 V
10100 -56.62 -25 -31.62 -66.14 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 10MHz / QPSK for Ant 1
Frequency EIRP Limit Qvgr SG. TX Cable ik Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1406 -64.28 -13 -51.28 -72.45 1.40 9.57 H
2108 -64.08 -13 -51.08 -73.64 1.87 11.44 H
Middle 2812 -60.94 -13 -47.94 -71.98 2.31 13.35 H
1406 -63.67 -13 -50.67 -71.84 1.40 9.57 V
2108 -63.24 -13 -50.24 -72.80 1.87 11.44 V
2812 -61.15 -13 -48.15 -72.19 2.31 13.35 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38 / 20MHz / QPSK for Ant 1
Frequency EIRP Limit O_ve_r S.G. TX Cable X Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HV)
(dB) (dBm) (dB) (dBi)
5172 -66.57 -25 -41.57 -76.78 3.03 13.24 H
7756 -57.47 -25 -32.47 -66.92 3.56 13.01 H
Middle 10340 -58.83 -25 -33.83 -68.35 3.92 13.44 H
5172 -66.67 -25 -41.67 -76.88 3.03 13.24 V
7760 -47.00 -25 -22.00 -56.45 3.56 13.01 V
10340 -59.11 -25 -34.11 -68.63 3.92 13.44 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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For CA
LTE Band 7 CA/ 15M+20M / QPSK for Ant 2
. Over S.G. TX Cable TX Antenna .
Channel Fr(esll:_'ezn)cy (5:;::) (Ialgn:t) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)
5064 -53.16 -25 -28.16 -63.37 3.03 13.24 H
7596 -44.84 -25 -19.84 -54.29 3.56 13.01 H
Middle 10125 -57.05 -25 -32.05 -66.57 3.92 13.44 H
5064 -51.09 -25 -26.09 -61.30 3.03 13.24 \Y
7596 -48.86 -25 -23.86 -58.31 3.56 13.01 \Y
10125 -58.57 -25 -33.57 -68.09 3.92 13.44 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38 CA/20M+20M / QPSK for Ant 2
.. Over S.G. TX Cable TX Antenna .
Channel Frf&:’_'in)cy ( 5:;': ) ( Ialénr: ) Limit Power loss Gain POI?S/Z\Z“W
(dB) (dBm) (dB) (dBi)
5188 -52.96 -25 -27.96 -63.17 3.03 13.24 H
7784 -57.44 -25 -32.44 -66.89 3.56 13.01 H
Middle 10377 -58.38 -25 -33.38 -67.90 3.92 13.44 H
5188 -55.80 -25 -30.80 -66.01 3.03 13.24 \Y
7784 -57.11 -25 -32.11 -66.56 3.56 13.01 \Y
10377 -57.62 -25 -32.62 -67.14 3.92 13.44 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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